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Maximum power spectral density for Small RU

Test Result
Test Ru Result Limit .
Mode Antenna| Freq(MHz) Small RU Index [dBm/MHZ] |[dBm/MHZ] Verdict
Antl 5180 52Tone+26Tone RU37+RU2 2.83 <11.00 PASS
106Tone+26Tone| RU53+RU4 2.98 <11.00 PASS
52Tone+26Tone RU37+RU2 2.69 <11.00 PASS
Ant2 5180
106Tone+26Tone RU53+RU4 2.69 <11.00 PASS
total 5180 52Tone+26Tone RU37+RU2 5.77 <11.00 PASS
106Tone+26Tone| RU53+RU4 5.85 <11.00 PASS
52Tone+26Tone RU40+RU6 3.73 <11.00 PASS
Antl 5320
106Tone+26Tone RU54+RU4 3.94 <11.00 PASS
52Tone+26Tone RU40+RU6 3.72 <11.00 PASS
Ant2 5320
106Tone+26Tone| RU54+RU4 35 <11.00 PASS
total 5320 52Tone+26Tone RU40+RU6 6.74 <11.00 PASS
106Tone+26Tone| RU54+RU4 6.74 <11.00 PASS
Antl 5500 52Tone+26Tone RU37+RU2 3.58 <11.00 PASS
106Tone+26Tone RU53+RU4 3.55 <11.00 PASS
52Tone+26Tone RU37+RU2 4.25 <11.00 PASS
Ant2 5500
106Tone+26Tone RU53+RU4 4.01 <11.00 PASS
total 5500 52Tone+26Tone RU37+RU2 6.94 <11.00 PASS
11BE20 106Tone+26Tone| RU53+RU4 6.80 <11.00 PASS
MIMO Antl 5700 52Tone+26Tone RU40+RU6 3.63 <11.00 PASS
106Tone+26Tone| RU54+RU4 3.86 <11.00 PASS
52Tone+26Tone RU40+RU6 3.86 <11.00 PASS
Ant2 5700
106Tone+26Tone RU54+RU4 3.92 <11.00 PASS
total 5700 52Tone+26Tone RU40+RU6 6.76 <11.00 PASS
106Tone+26Tone RU54+RU4 6.90 <11.00 PASS
Antl 5745 52Tone+26Tone RU37+RU2 2.35 <30.00 PASS
106Tone+26Tone| RU53+RU4 2.78 <30.00 PASS
52Tone+26Tone RU37+RU2 2.53 <30.00 PASS
Ant2 5745
106Tone+26Tone RU53+RU4 2.97 <30.00 PASS
total 5745 52Tone+26Tone RU37+RU2 5.45 <30.00 PASS
106Tone+26Tone| RU53+RU4 5.89 <30.00 PASS
52Tone+26Tone RU40+RU6 2.17 <30.00 PASS
Antl 5825
106Tone+26Tone RU54+RU4 2.38 <30.00 PASS
52Tone+26Tone RU40+RUG6 2.17 <30.00 PASS
Ant2 5825
106Tone+26Tone| RU54+RU4 2.28 <30.00 PASS
total 5895 52Tone+26Tone RU40+RU6 5.18 <30.00 PASS
106Tone+26Tone| RU54+RU4 5.34 <30.00 PASS
Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor is compensated in the graph.
Sporton International Inc. (Kunshan) Page Number : A3-188 of A220

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ132G



samranas. FCC RF Test Report Report No. : FR292001F

Test Graphs

11BE20MIMO_Ant1_5180_52Tone+26Tone_RU37+RU2

Ref Level 20.00 dém Offset 16.97 d8 @ RBW 1 MHz

o Att 30dB @ SWT 20 ms & VBW 3 MHz
Count 100/100
@ 1Rm View

Mode Sweep

m1[1] 2.83 dBm)|
5.1736860 GHz,
10 dem

0 dB -

\
7 U W{M@M

-60 dBm

-70 di

CF 5.18 GHz 1001 pts

sEan 40.0 MHz
) WM e

11BE20MIMO_Antl1_5180_106Tone+26Tone_RU53+RU4
Spectrum I [%]

Ref Level 20.00 dém Offset 16.90 d8 @ RBW 1 MHz

o Att 30 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

m1[1] 2.98 dBm
5.1727670 GHz|
10 dBm

0 dBi

/ \
- | \

-40 di
-50 dB
-60 dBm:
-70 dB
CF 5.18 GHz 1001 pts Span 40.0 MHz
S Wa
Date: 12.0CT 13:27

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ132G

Page Number : A3-189 of A220



saroniis. FCC RF Test Report

Report No

.+ FR292001F

11BE20MIMO_Ant2_5180_52Tone+26Tone_RU37+RU2

o Att

@ 1Rm Vi

Spectrum I

Ref Level 20.00 dém

Count 100/100

o
A
Offset 16.92 dé @ RBW 1 MHz
30 dB @ SWT 20ms @ VBW 3 MHz

Mode Sweep

ew

10 dB

m1[1] 2.69 dBm|

5.1764840 GHz|

0dB

-10 di

-20 dBm

-30 di

-40 dB

/ P &[WWM

-50 dB

CF 5.18 GHz

1001 pts

aig

Span 40.0 MHz

11.0CT.2022 08:56:53

11

BE20MIMO_Ant2_5180_106Tone+26Tone_RU53+RU4

Ref Level
| Att

@ 1Rm View

Count 100/100

Spectrum I

=]
A
| 20.00 dem Offset 16.86 d& @ RBW 1 MHz

30 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep

10 dB

m1[1] 2.69 dBm|

5.1720880 GHz

1001 pts

Span 40.0 MHz

J wo

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ132G

Page Number : A3-190 of A220



saroniis. FCC RF Test Report

Report No. : FR292001F

11BE20MIMO_Antl_5320_52Tone+26Tone_RU40+RU6

Spectrum I

Ref Level 20.00 dém

(=)

Offset 17.10 d& @ RBW 1 MHz

o Att 30dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
m1[1] 3.73 dBm
5.3262340 GHz
10 dB
0d8 I—

-10 di /

20 dBm 1L | X

i

-40 dB
-50 dB
-60 d
-70d
CF 5.32 GHz 1001 pts Span 40.0 MHz
Nig

11BE20MIMO_Antl1_5320_106Tone+26Tone_RU54+RU4

Spectrum I

(=)

Ref Level 20.00 dBm Offset 17.06 d& @ RBW 1 MHz
| Att 30 dB @ SWT 20ms @ VBW 3 MHz

@ 1Rm View

Mode Sweep
Count 100/100

10 dB

m1[1]

3.94 dBm
5.3281520 GHz

1001 pts

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ132G

Page Number

: A3-191 of A220



saroniis. FCC RF Test Report

Report No. : FR292001F

11BE20MIMO_Ant2_5320_52Tone+26Tone_RU40+RU6

Spectrum I T
Ref Level 20.00 dBm Offset 17.04 d& @ RBW 1 MHz
o Att 30 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
M1[1] 3.72 dBm|
5.3228370 GHz
10 de
0 de.
-10d / \
-20 dBm \'k\
-30d
-40 dB
-50 dB
-60 d
-70d
CF 5.32 GHz 1001 pts Span 40.0 MHz
et
Nig
AR e
Date: 13.0CT.2022 16:14:57

11BE20MIMO_Ant2_5320_106Tone+26Tone_RU54+RU4

Spectrum I

Ref Level 20.00 dém

(=)

Offset 16.99 d& @ RBW 1 MHz

| Att 30 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

10 dB

m1[1]

3.50 dBm
5.3271530 GHz

CF 5.32 GHz

1001 pts

2 ig

JL

Date: 13.0CT.2022 16:19:12

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ132G

Page Number

: A3-192 of A220



saroniis. FCC RF Test Report

.+ FR292001F

Report No
11BE20MIMO_Antl_5500_52Tone+26Tone_RU37+RU2
Spectrum I [%]
Ref Level 20.00 dBm Offset 16.60 d& @ RBW 1 MHz
o Att 30 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
m1[1] 3.58 dBm
5.4935660 GHz
10 d@

\
-20 dBm /

A
-40 dB

-50 dB

1001 pts

Span 40.0 MHz

11BE20MIMO_Ant1_5500_106Tone+26Tone_RU53+RU4

Spectrum I

=]
A
Ref Level 20.00 dBm Offset 16.54 d& @ RBW 1 MHz

| Att 30 dB @ SWT 20ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

m1[1] 3.55 dBm)|
5.4916080 GHz,
10 def

T i,

A |
-40 dBm:

-50 d

-60 d

-70d

CF 5.5 GHz 1001 pts Span 40.0 MHz

) J w
Date T 16:25

Sporton International Inc. (Kunshan) Page Number : A3-193 of A220
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: 2AFZZ132G



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR292001F

11BE20MIMO_Ant2_5500_52Tone+26Tone_RU37+RU2

Spectrum I

(®)
A
Ref Level 20.00 dBm Offset 16.59 d& @ RBW 1 MHz
| Att 30 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
m1[1] 4.25 dBm
5.4958840 GHz|
10 dB

-10 di \

-20 dBm /}//
-30 di

-40 dB

-50 dB

1001 pts

Span 40.0 MHz

11BE20MIMO_Ant2_5500_106Tone+26Tone_RU53+RU4

Spectrum I

(=)
A
Ref Level 20.00 dem  Offset 16.55dé @ RBW 1 MHz
o Att 30 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rRm View
m1[1] 4.01 dBm|
5.4921680 GHz,
10 def —+-
0 de. /

40 db —

-50d

-60 d

-70d

CF 5.5 GHz 1001 pts Span 40.0 MHz )
aig

2022 16:25:45

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ132G

Page Number

: A3-194 of A220



samranas. FCC RF Test Report Report No. : FR292001F

11BE20MIMO_Antl_5700_52Tone+26Tone_RU40+RU6
Spectrum I

o
A
Ref Level 20.00 dBm Offset 16.28 d& @ RBW 1 MHz

o Att 30 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

m1[1] 3.63 dBm
5.7061940 GHz|
10 dB

0de * -

-10 di /
-20 dBm | lll. o \

i ;

==

-40 dB

-50 dB

-60 d

-70d

CF 5.7 GHz 1001 pts Span 40.0 MHz
et

Nig
AR e
Date CT.2 16 S

11BE20MIMO_Antl1_5700_106Tone+26Tone_RU54+RU4
Spectrum I

=]
A
Ref Level 20.00 dBm Offset 16.21 d& @ RBW 1 MHz

| Att 30 dB @ SWT 20ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

m1[1] 3.86 dBm|
5.7076320 GHz,
10 def

‘\M
-40 dei
-50d
-60 d
-70d
CF 5.7 GHz 1001 pts Span 40.0 MHz
aig

S
JU J [ CEREREENC

Sporton International Inc. (Kunshan) Page Number : A3-195 of A220
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ132G



saroniis. FCC RF Test Report

Report No. : FR292001F

11BE20MIMO_Ant2_5700_52Tone+26Tone_RU40+RU6

Spectrum I

(=)

Ref Level 20.00 dBm Offset 16.25 d& @ RBW 1 MHz

| Att 30 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

10 dB

m1[1]

3.86 dBm
5.7065130 GHz

0dB

-10 di /

-20 dBm

-30 di

-40 dB

-50 dB

1001 pts

Span 40.0 MHz

11BE20MIMO_Ant2_5700_106Tone+26Tone_RU54+RU4

Spectrum I

(=)

Ref Level 20.00 dBm Offset 16.19 d& @ RBW 1 MHz
| Att 30 dB @ SWT 20ms @ VBW 3 MHz

@ 1Rm View

Mode Sweep
Count 100/100

10 dB

m1[1]

3.92 dBm
5.7084720 GHz

\\_\M_
-40 dB
-50d
-60 d
-70d
CF 5.7 GHz 1001 pts Span 40.0 MHz
— ]
L JU J [ CEREREENC
Date T 16:33:44

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ132G

Page Number

: A3-196 of A220



SPORTON LAB.

FCC RF Test Report

Report No. : FR292001F

11BE20MIMO_Antl_5745_52Tone+26Tone_RU37+RU2

Spectrum I

Ref Level 20.00 dém

(=)

Offset 15.97 d& @ RBW 500 kHz

| Att 30 dB @ SWT 20ms @ VBW 2 MHz Mode Sweep
Count 100/100
@ 1Rm View
m1[1] 2.35 dBm
5.7384470 GHz|
10 dB
55 {.Y.\,__

/ |

-20 dém " \ d

]

40,0 Uit
-50 d

-60 d

-70 df

CF 5.745 GHz 1001 pts
aig

Date: 13.0CT.2022 16:42:44

Span 40.0 MHz

11BE20MIMO_Antl1_5745_106Tone+26Tone_RU53+RU4

Spectrum I

(=)

Ref Level 20.00 dem  Offset 15.91 d& @ RBW 500 kHz
| Att 30 dB @ SWT 20ms @ VBW 2 MHz Mode Sweep
Count 100/100
@ 1Rm View
m1[1] 2.78 dBm
5.7366480 GHz
10 dB
M
0de | O\

CF 5.745 GHz

1001 pts

2 ig

L JL

Date: 13.0CT.2022 16:46:15

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ132G

Page Number 1 A3-197 of A220



saroniis. FCC RF Test Report

Report No. : FR292001F

11BE20MIMO_Ant2_5745_52Tone+26Tone_RU37+RU2

Spectrum I

(=)

Ref Level 20.00 dBm Offset 15.92 dé @ RBW 500 kHz
| Att 30 dB @ SWT 20ms @ VBW 2 MHz Mode Sweep
Count 100/100
@ 1Rm View
m1[1] 2.53 dBm
5.7386060 GHz|
10 dB
M1
5 /_kjﬁ_

/ |

-20 dBm \ N (|

o 2 i

CF 5.745 GHz 1001 pts
aig

Date: 13.0CT.2022

Span 40.0 MHz

11BE20MIMO_Ant2_5745_106Tone+26Tone_RU53+RU4

Spectrum I

(=)

Ref Level 20.00 dem  Offset 15.87 d8 @ RBW 500 kHz
| Att 30 dB @ SWT 20ms @ VBW 2 MHz Mode Sweep
Count 100/100
@ 1Rm View
m1[1] 2.97 dBm
5.7366880 GHz
10 dB
M
0d8 -

CF 5.745 GHz

1001 pts

2 ig

JL

Date: 13.0CT.2022 16:46:48

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ132G

Page Number : A3-198 of A220



samranas. FCC RF Test Report Report No. : FR292001F

11BE20MIMO_Antl_5825_52Tone+26Tone_RU40+RU6
Spectrum I

(®)

A

Ref Level 20.00 dBm Offset 16.31 d& @ RBW 500 kHz

o Att 30 dB @ SWT 20 ms @ VBW 2 MHz
Count 100/100

@ 1Rm View

Mode Sweep

m1[1] 2.17 dBm|
5.8310740 GHz
10 dB

0de [y

]
e e

CF 5.825 GHz 1001 pts
aig

Span 40.0 MHz

Date: 13.0CT.2022 16:48:00

11BE20MIMO_Antl1_5825_106Tone+26Tone_RU54+RU4
Spectrum I

=]
A
Ref Level 20.00 dBm Offset 16.24 d& @ RBW 500 kHz

| Att 30 dB @ SWT 20ms @ VBW 2 MHz
Count 100/100

@ 1Rm View

Mode Sweep

m1[1] 2.38 dBm|
5.8330720 GHz|
10 def

CF 5.825 GHz

2 ig

1001 pts

Span 40.0 MHz

J wo

JL

Sporton International Inc. (Kunshan) Page Number : A3-199 of A220
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ132G



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR292001F

11BE20MIMO_Ant2_5825_52Tone+26Tone_RU40+RU6

Spectrum I

Ref Level 20.00 dém

(=)

o Att
Count 100/100
@ 1Rm View

30 dB @ SWT

Offset 16.28 d& @ RBW 500 kHz
20 ms @ VBW 2 MHz

Mode Sweep

10 dB

m1[1]

2.17 dBm
5.8312740 GHz|

0dB

R

-10 di

[ ] ]

-20 dBm +

MW\ |

CF 5.825 GHz
aig

1001 pts

Date: 13.0CT.2022 16:48:30

Span 40.0 MHz

11BE20MIMO_Ant2_5825_106Tone+26Tone_RU54+RU4

Spectrum I

Ref Level 20.00 dém

(=)

Offset 16.22 d& @ RBW 500 kHz

| Att 30 dB @ SWT 20ms @ VBW 2 MHz Mode Sweep
Count 100/100
@ 1Rm View
m1[1] 2.28 dBm
5.8337510 GHz
10 dB
M1
v
0 de.

L

CF 5.825 GHz

1001 pts

2 ig

JL

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ132G

Page Number

: A3-200 of A220



s ss. FCC RF Test Report Report No. : FR292001F

Power spectral density for Large RU

Test Result
Test Result Limit .
Antenna | Freq(MHz) Large RU Verdict
Mode Index | [dBm/MHZz] | [dBm/MHZz]
Antl 5210 484Tone+242Tone 4 -3.37 <11.00 PASS
Ant2 5210 484Tone+242Tone 4 -3.56 <11.00 PASS
total 5210 484Tone+242Tone 4 -0.45 <11.00 PASS
Antl 5290 484Tone+242Tone 2 -4.79 <11.00 PASS
Ant2 5290 484Tone+242Tone 2 -4.56 <11.00 PASS
total 5290 484Tone+242Tone 2 -1.66 <11.00 PASS
11BESOMIMO
Antl 5530 484Tone+242Tone 4 -4.27 <11.00 PASS
Ant2 5530 484Tone+242Tone 4 -4.23 <11.00 PASS
total 5530 484Tone+242Tone 4 -1.24 <11.00 PASS
Antl 5775 484Tone+242Tone 4 -5.39 <30.00 PASS
Ant2 5775 484Tone+242Tone 4 -5.3 <30.00 PASS
total 5775 484Tone+242Tone 4 -2.33 <30.00 PASS
996Tone+484Tone 3 -7.08 <11.00 PASS
Antl 5250
996Tone+996Tone 9 -8.57 <11.00 PASS
996Tone+484Tone 3 -7.12 <11.00 PASS
Ant2 5250
996Tone+996Tone 9 -8.47 <11.00 PASS
996Tone+484Tone 3 -4.09 <11.00 PASS
total 5250
996Tone+996Tone 9 -5.51 <11.00 PASS
11BE160MIMO
996Tone+484Tone 3 -7.87 <11.00 PASS
Antl 5570
996Tone+996Tone 9 -8.69 <11.00 PASS
996Tone+484Tone 3 -7.52 <11.00 PASS
Ant2 5570
996Tone+996Tone 9 -8.38 <11.00 PASS
996Tone+484Tone 3 -4.68 <11.00 PASS
total 5570
996Tone+996Tone 9 -5.52 <11.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Power spectral density for Puncturing mode

Test Result
Test . . Result Limit .
Antenna |Freq(MHz) Puncturing  |configure Verdict
Mode [dBm/MHZ] |[dBm/MHZz]
Antl 5210 Puncturing 20M 3 -3.15 <11.00 PASS
Ant2 5210 Puncturing 20M 3 -3.23 <11.00 PASS
total 5210 Puncturing 20M 3 -0.18 <11.00 PASS
Antl 5290 Puncturing 20M 2 -5.03 <11.00 PASS
Ant2 5290 Puncturing 20M 2 -5.26 <11.00 PASS
total 5290 Puncturing 20M 2 -2.13 <11.00 PASS
11BES8OMIMO
Antl 5530 Puncturing 20M 3 -4.27 <11.00 PASS
Ant2 5530 Puncturing 20M 3 -4.05 <11.00 PASS
total 5530 Puncturing 20M 3 -1.15 <11.00 PASS
Antl 5775 Puncturing 20M 3 -5.34 <30.00 PASS
Ant2 5775 Puncturing 20M 3 -5.08 <30.00 PASS
total 5775 Puncturing 20M 3 -2.20 <30.00 PASS
Puncturing 20M 1 -7.5 <11.00 PASS
2 -7.45 <11.00 PASS
Antl 5250 Puncturing 40M
3 -6.01 <11.00 PASS
Puncturing 20M 8 -6.99 <11.00 PASS
Puncturing 20M 1 -7.36 <11.00 PASS
2 -7.32 <11.00 PASS
Ant2 5250 Puncturing 40M
3 -6.21 <11.00 PASS
Puncturing 20M 8 -7.04 <11.00 PASS
Puncturing 20M 1 -4.42 <11.00 PASS
11BE160MIMO
2 -4.37 <11.00 PASS
total 5250 Puncturing 40M
3 -3.10 <11.00 PASS
Puncturing 20M 8 -4 <11.00 PASS
Puncturing 40M 3 -8.5 <11.00 PASS
Antl 5570
Puncturing 20M 8 -8.05 <11.00 PASS
Puncturing 40M 3 -8.74 <11.00 PASS
Ant2 5570
Puncturing 20M 8 -8 <11.00 PASS
Puncturing 40M 3 -5.61 <11.00 PASS
total 5570
Puncturing 20M 8 -5.01 <11.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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